Report No. : 2430723R-RFUSV01S-B > DE KRA

i/
Y1,

2430723R-RFUSV01S-B

S,
S\ /%
it ]
m @ Test Report No:
5

Testing Laboratory

\\
AR 3024

TEST REPORT

FCC Rules&Regulations

Product Name Handheld Tablet
Brand Name Toast Inc.

Model No. TG310

FCCID 2AMNG-TG310
Applicant’s Name / Address Toast, Incorporated

333 Summer St, Boston, Massachusetts, United States 02210

Manufacturer’s Name / Address Toast, Incorporated
333 Summer St, Boston, Massachusetts, United States 02210

Test Method Requested, Standard FCC CFR Title 47 Part 15 Subpart C Section 15.247
ANSI C63.10-2013
Verdict Summary IN COMPLIANCE

Documented By

J@Wﬁé gJ’lé

Jennie She
Approved By i _
Allen Lin
Date of Receipt Mar. 22, 2024
Date of Issue Apr. 07, 2025
Report Version V1.0
TEL : +886-3-582-8001 Page Number 1 of 26
FAX : +886-3-582-8958 Issued Date : Apr. 07, 2025

Report Version : V1.0



Report No. : 2430723R-RFUSV01S-B

INDEX

page
ComPpPetenNCES AN GUAIANTEES. .........c..ueieiieee ettt e e ee e e e e e e e et e e e e e e e sebateeeeeeesesasatsaeeeaeesseassreseeeaeeesaasnnnens 4
GENEIAl CONAIIONS ...ttt ettt h e a e st e s a et e et e e e b et e st e e et et e s bn e e sab e e e eneeesaneesareas 4
LNV o T 115 o Y/ 5
SUMMArY Of TEST RESUIL........eiieiiiei et e e e e e st e e et e e e s e s at e e e e eeeesesaassseaeeaaeeesansnsrees 6
CoMMENLS ANA REMIAIKS ...ttt r et h e et e e b et rab e e e bt e be e e sar e e e aneeeneneenareas 6
1. General INfOrMALION .........ii ettt e e 7
1.1. e D =Ty o 4T 7
1.2 EUT INFOIMELION ...ttt ettt rb e st e e et e e ner e nn e e e nen e e 7
1.3. Testing APPlied STANAAIAS.........cco i e e e e e e e e e e e s et r e e e e e e s aaeeaaa s 8
1.4. Testing Location INfOrMation .............uiiiiiii e e e e e e e e e e e e aaeeea s 8
1.5. MeasuremMent UNCertainty ......ccooieieieieeee e nnnnnnnnnnnnnnns 9
1.6. I o) =TS A =To [T o] 4= | PP SPPRPPR 10
2. Test Configuration Of EUT ..o e e e e e e e e e e st e e e e e e e snraaeeeaeas 11
2.1. TESE CONAILION ...ttt h et e e bt e sa e e bt e bn e e st e e e nne e e nereenareas 11
2.2. B2 A T [ 1T T3V 1YL T L 11
2.3. D10 YA 03 L= PRSP PPRPPR 12
2.4, The Worst Case Measurement Configuration.............ccccuiiiiiii i 13
2.5. Tested SyStemM DEtailS.........oooiiiiiiie e e e e e e e e aaa s 15
2.6. Configuration Of TESIEA SYSTEM ......ooiiii e e e e e e e s reeeaaaeeean 15
3. AC Power Line Conducted EMISSION .........ccooiiiiiiiiiiiiciiec e e 17
3.1. BT RS T (0 o SRR POPR 17
3.2 Q=T B o1 OO R 17
3.3. TESTPIOCEAUIE ...ttt e e et e e et e e e e st e e e a e e e e e b re e e e enae e e e anreeeeeanee 17
3.4. Test Result of AC Power Line Conducted EMISSION ........ccccoiiiiiiiiiiiiiiiic e 17
4. 200B BANAWIATN ...ttt bbb b bt ea ettt b e bt nh e nae e nnaennne s 18
4.1. TS GRS T (0 o SRRSO 18
4.2. Q=T B o1 PP RRPRR 18
4.3. TEST PIOCEAUIES ...ttt e e et e e e e s e e e e bt e e e a e e e e e b re e e e erre e e s anreeeeeanes 18
4.4. Test Result of 20dB BandWidth ..........coouiiiiiii e 18
5. Carrier FreqUENCY SEPAratioN ...........coiiiiiiiiiiiie et e e e e e e e e e e e s e e e e e e e e st e reeeeaeeaaan 19
5.1. TS RS T (0] o PSRRI 19
5.2. Q=T B o1 PP RTP R 19
5.3. TEST PIOCEAUIES ...ttt e e et e e e e s e e e e bt e e e a e e e e e b re e e e erre e e s anreeeeeanes 19
5.4. Test Result of Carrier Frequency Separation...........ccooccuiiiiiieeiiicciiee e 19
6. Maximum Conducted OUIPUL POWET .........cooiiiiiiiiiiiee ettt e e e e e e e s e baaeeeaeeeaennnes 20
6.1. TS RS T (0] o PRSPPI 20
TEL : +886-3-582-8001 Page Number 2 of 26
FAX : +886-3-582-8958 Issued Date Apr. 07, 2025

Report Version V1.0



Report No. : 2430723R-RFUSV01S-B

6.2.
6.3.
6.4.
7.
7.1
7.2.
7.3.
7.4.
8.
8.1.
8.2.
8.3.
8.4.
9.
9.1.
9.2.
9.3.
94.
10.

10.1.
10.2.
10.3.
10.4.
10.5.

Q=TS]8 o 1 S PP PP PPP 20
LS A e (oot o [N =T PP PRPPPP 20
Test Result of Maximum Conducted OUutput POWET ...........ooiiiiiie e 20
N (8T a]oT=T o) il To] o] o] [a o 1= | U 1Y o Lo 20 SR 21
TS 0 T (1 o SO 21
Q=TS]8 o 1 S PP PP PPP 21
TS (oot To (U S PP PRRPPP 21
Test Result of Number of HOpping FreqUENCY .........ooi e 21
| T T PO PO UPPUPPPPPUPRI 22
LSS 0 T (1 o SO 22
Q=TS]8 o 1 S PP PP PPP 22
TS (oot To (U S PP PRRPPP 22
Test ReSUlt Of DWEIL TIME .. ..o e e e nbe e e e 22
Antenna Port Conducted EMISSION ........ccoiiiiiiiiiiiiiiiiee e 23
LSS 0 T (1 o SO 23
QL= ] 0 o 1 S PP PR PPP 23
TS (oot To (U S PP PRRPPP 23
Test Result of Antenna Port Conducted EMISSION .........ccooiiiiiiiiiiiiiiiiee e 23
Transmitter Radiated Spurious EmISSION ... 24
TS 0 T (1 o SO 24
Q=TS]8 o 1 S O PP PR PPP 25
TS A e (oot o (U S PP PRSPPI 25
Test Result of Transmitter Radiated Spurious Emission (Below 30 MHZ) ..o 26
Test Result of Transmitter Radiated Spurious EMISSION .........oooiiiiiiiiiii e 26

Appendix A. Test Result of AC Power Line Conducted Emission
Appendix B.1 Test Result of 20dB Bandwidth
Appendix B.2 Test Result of Occupied Bandwidth

Appendix C. Test Result of Carrier Frequency Separation

Appendix D. Test Result of Maximum Conducted Output Power

Appendix E. Test Result of Number of Hopping Frequency

Appendix F. Test Result of Dwell Time

Appendix G. Test Result of Antenna Port Conducted Emission

Appendix H. Test Result of Transmitter Radiated Spurious Emission

Appendix |. Test Result of Radiated Emissions Co-location

Appendix J. Test Setup Photograph

TEL : +886-3-582-8001 Page Number : 3 of 26
FAX : +886-3-582-8958 Issued Date : Apr. 07, 2025

Report Version : V1.0



D DEKRA

Report No. : 2430723R-RFUSV01S-B

Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.
In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements
and the tests performed to the item under test on the date and under the conditions stated in the report and it is

based on the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General Conditions

1. The test results relate only to the samples tested.

2. The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.
This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co.,
Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account

measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
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Summary of Test Result

g‘; F;Z: Test ltems P Az(aSS/llil,LlL) Remark
3 AC Power Line Conducted Emission PASS -
4 20dB Bandwidth PASS -
5 Carrier Frequency Separation PASS -
6 Maximum Conducted Output Power PASS -
7 Number of Hopping Frequency PASS -
8 Dwell Time PASS -
9 Antenna Port Conducted Emission PASS -
10 Transmitter Radiated Spurious Emission PASS -

Comments and Explanations

The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer who will take all responsibilities for the accuracy.
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1. General Information

11. EUT Description

Frequency Range

2400 ~ 2483.5 MHz

Operating Frequency

2402 ~ 2480 MHz

Channel Number

79 Channels

Mode Bluetooth BR / EDR
Type of Modulation Frequency Hopping Spread Spectrum
Data Rate Bluetooth BR uses a GFSK (1 Mbps)

Bluetooth EDR uses a combination of 11/4-DQPSK (2 Mbps) and 8DPSK (3 Mbps)

Accessories Information

No. Equipment Brand Name Model No. Rating Remark
Name
INPUT: 100~240V,
FC015A05-0500 ’
1 Power Adaptor Toast Inc. 30U 50/60Hz, 0.5A Type-C Interface
OUTPUT: 5V, 3A, 15W
No. Equipment Description
Name
2 Cable Shielded, 0.8m
Li-ion polymer
3 Battery Pack 3.8V, 5200mAh
Antenna Information
Ant. Brand Name Model No. Type Gain (dBi)
Advanced Wireless &
1 Antenna INC. ALL6Y-100007B PIFA 233
1.2. EUT Information
EUT Power Type From Adapter / Host system
TEL : +886-3-582-8001 Page Number 1 7 of 26
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1.3. Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

¢ 47 CFRFCC Part 15

¢ ANSI C63.10-2013

The following reference test guidance is not within the scope of accreditation of TAF:

+  KDB 558074 D01 v05r02

¢  KDB 414788 D01 v01r01

1.4. Testing Location Information

Testing Location Information
Test Laboratory : DEKRA Testing and Certification Co., Ltd.

1 ADD: No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Taiwan, R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

2 ADD: No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan,
R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.

Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

Test site number for address 1 includes HC-SR02 and HC-CB10. Test site number for address 2 includes
HC-CB02, HC-CB03, HC-CB04, HC-SR10 and HC-SR12.

Test Condition Test Site No. Test Engineer Test (IEOrCI;v;r;Jn)ment Test Date
AC Conduction Emission HC-SR02 Cyril Chen 25/65 2024/12/10~2025/03/11
RF Conducted Emission HC-SR12 Kevin Teng 2405?722532'.23/ 2024/12/21~2025/03/04
Radiated Emission HC-CB02 Brook Cheng 20/58 2024/12/10~2025/03/10
TEL : +886-3-582-8001 Page Number : 8 of 26
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1.5. Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be

included in the report. The measurement uncertainties given below are based on a 95% confidence level (based

on a coverage factor (k=2).

Test item Uncertainty
AC Power Line Conducted Emission +2.34dB
20dB Bandwidth +282.55 Hz
Carrier Frequency Separation + 282.55 Hz
Maximum Conducted Output Power +1.16 dB
Number of Hopping Frequency N/A
Dwell Time + 19.555 msec
Antenna Port Conducted Emission +247dB

Transmitter Radiated Spurious Emission

+ 3.52 dB below 1 GHz
+ 3.56 dB above 1 GHz

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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1.6. List of Test Equipment
HC-SR02
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
9kHz-30MHz,
Artificial Mains Network R&S ENV4200 848411/010 ) ‘ z 2024/12/02 2025/12/01
4line/100A
EMI Test Receiver R&S ESR3 102608 9 kHz - 3.6 GHz | 2024/09/11 2025/09/10
Two-Line V-Network R&S ENV216 100096 9kHz-30MHz 2024/06/03 2025/06/02
9 kHz-2500
Coaxial Cable(9 m) Harbour RG-400 HC-SR02 MHzZ 2024/08/15 2025/08/14
EMI Testing System Audix €3 210616 dekra V9| HC-SR02 N/A N/A N/A
HC-SR12
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal & Spectrum
R&S FSV40 101869 10Hz-40GHz 2024/06/20 2025/06/19
Analyzer
High Speed Peak Power | e\ ML2496A 1602004 0.3-40 GHz 2024/10/29 | 2025/10/28
Meter Dual Input
Pulse Power Sensor Anritsu MA2411B 1531043 0.3-40 GHz 2024/10/29 2025/10/28
Pulse Power Sensor Anritsu MA2411B 1531044 0.3-40 GHz 2024/10/29 2025/10/28
HC-CB02
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 10 Hz-40 GHz 2024/10/04 2025/10/03
Double Ridged Horn 211211A18E
RF SPIN DRH18-E 1G-18GHz 2024/11/08 2025/11/07
Antenna N
Horn Antenna Schwarzbeck BBHA 9170 203 18G-40GHz 2024/02/02 2025/02/01
Horn Antenna Schwarzbeck BBHA 9170 203 18G-40GHz 2025/01/14 2026/01/13
1G-18 GHz,50
Pre-Amplifier EMEC EMO01G18GA 060741 dB z 2024/04/23 2025/04/22
. 18G-40 GHz,48
Pre-Amplifier DEKRA AP-400C 201801231 dB 2024/10/15 2025/10/14
Wideband Radio
o R&S CMW500 106071 LTE 4G 2024/01/25 2025/01/24
Communication Tester
Wideband Radio
o R&S CMW500 106071 LTE 4G 2025/01/16 2026/01/15
Communication Tester
. Huber+Suhner
Coaxial Cable Rosnol SF102_UP0264 HC-CB02-1 18-40 GHz, 3 m 2024/08/13 2025/08/12
Note: All equipment upon which need to calibrated are with calibration period of 1 year.
TEL : +886-3-582-8001 Page Number 10 of 26
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2. Test Configuration of EUT

2.1. Test Condition

EUT Operational Condition
Testing Voltage AC 120V/60Hz

2.2, Test Frequency Mode

Test Software Version Qualcomm® Radio Control Toolkit v4.1
Modulation Fr?&llj_'ezr;cy Power Setting

2402 7

GFSK 2440 7

2480 7

2402 7

8-DPSK 2440 7

2480 7
TEL : +886-3-582-8001 Page Number ;11 of 26
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2.3.

Duty Cycle

Modulation

On Times
(ms)

On+Off Times
(ms)

Duty Cycle
(%)

Duty Cycle Correction Factor

(dB)

GFSK

2.840

3.760

75.53

-2.44

8-DPSK

2.860

3.760

76.06

-2.38

Note: If the duty cycle correction factor lower than -20dB, the Max. duty cycle correction factor is -20dB.

Spectrum u:vu Spectrum u:vu
Ref Level 20,00 dBm  Offset 1,00 dB @ RBW 10 MHz Ref Level 20,00 dBm  Offset 1,00 dB @ RBW 10 MHz
lo Att 30de @ SWT  20ms @ VBW 10 MHz lo Att 30de @ SWT  20ms @ VBW 10 MHz
SGL Count 1/1 SGL Count 1/1
[@ 1Pk Cirw [@ 1Pk Cirw
. M1[1] 15.62 dBm] L D1 o M1[1] 11.63 dBm)|
0 * olfo adeoo sl 70 r 20260 m.
DI[1] -p.01jB| D1[1] 3.04 dgf
- 2.9400 fns| - 2.8600 ms|
-10}d -10d
_z0ld -20d
_30ld -30d
Wolde A v b i -40 et
50 d 50 d
60 d 60 d
70 d 70 d
CF 2.402 GHz 1001 pts 2.0 ms/ CF 2.402 GHz 1001 pts 2.0 ms/
Marker Marker
Type | Ref | Trc | X-value Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 4.48 ms 15.62 dem M1 1 2.02 ms 11.63 dém
D1 M1 1 2.84 ms -0.01 dB D1 M1 1 2.86 ms 3.04 dB
D2l M1 1 3.76 ms -0.00 dB D2l M1 1 3.76 ms 1.39 de
—_— —_—|
U J GIRRRRNND wa U J GIRRRRNND wa
Date: 23.DEC.2024 09:50:43 Date: 23.DEC.2024 10:03:28
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24, The Worst Case Measurement Configuration
Tests Item AC Power Line Conducted Emission
Test Condition AC power line conducted measurement for line and neutral

Operating Mode

Transmit

1

Adapter with Pogo pins cable

2 Adapter with USB Type-C cable
3 Notebook with USB Type-C cable
Tests Item 20dB Bandwidth
Carrier Frequency Separation
Maximum Conducted Output Power
Number of Hopping Frequency
Dwell Time
Antenna Port Conducted Emission
Test Condition Conducted measurement at transmit chains
Tests Iltem Transmitter Radiated Spurious Emission
Test Condition Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should be
performed with highest antenna gain of each antenna type.

Operating Mode < 1GHz

Transmit

1

Adapter with Pogo pins cable

2

Adapter with USB Type-C cable

3

Notebook with USB Type-C cable

Operating Mode > 1GHz

Transmit

The EUT was performed at X axis, Y axis and Z axis position for adiated spurious emission test.
The worst case was found at X axis, so the measurement will follow this same test configuration.

TEL : +886-3-582-8001
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Tests Item

Simultaneous Transmission Analysis - Radiated Emission Co-location

Test Condition

Radiated measurement

Operating Mode

Transmit

1

Bluetooth + WiFi 2.4 GHz

2

Bluetooth + WiFi 5 GHz

3

Bluetooth + WiFi 6 GHz

Refer to Appendix A for Radiated Emission Co-location.

Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

2. Pre-Scan has been conducted to determine the worst-case mode from all possible combinations between
available modulations, data rates and antenna ports (if EUT with antenna diversity architecture).

3. For radiated spurious emission below 1 GHz and AC power line conducted emission have performed all
modes of operation were investigated and the worst-case emissions are reported.

TEL : +886-3-582-8001
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2.5. Tested System Details

Test Mode: Mode1

N/A
Test Mode: Mode2
N/A
Test Mode: Mode3
No. Equipment Brand Name Model No. Serial No.
1 Notebook ASUS E402S GBNOCV14W224476
2.6. Configuration of Tested System
Test Mode: Mode1
Connection Diagram
AC Main
Adaptor
(A)
EUT
Turn Table
Signal Cable Type Signal cable Description
A Power Adaptor cable Shielded, 0.8m

TEL : +886-3-582-8001
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Test Mode: Mode2

Connection Diagram

AC Main
Adaptor
(A)
EUT
Turn Table
Signal Cable Type Signal cable Description
A USB Cable (Tpye C to C) Non-Shielded, 2m
Test Mode: Mode3
Connection Diagram
AC Main
(1)
(A)
EUT
Turn Table
Signal Cable Type Signal cable Description
A USB Cable (Tpye C to A) Non-Shielded, 1.88m
TEL : +886-3-582-8001 Page Number ;16 of 26
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3. AC Power Line Conducted Emission

3.1. Test Setup

Shielding Room
=~ \/ertical Reference Ground Plane

40 em—»

Test Receiver

ceslm—
EUT - -

AMN
_-N'

L w0y —m

> Horizontal Ground Reference Plane <=

3.2. Test Limit

Frequency (MHz) QP (dBuV) AV (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.

3.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 for AC Power Line Conducted Emissions.

3.4. Test Result of AC Power Line Conducted Emission

Refer as Appendix A
TEL : +886-3-582-8001 Page Number : 17 of 26
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4. 20dB Bandwidth
4.1. Test Setup

Spectrum Analyzer

[T
A%l
I

l

= EUT

Non-Conducted
Table

s Ground Reference Plang s

4.2, Test Limit

N/A

4.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test procedure of KDB
558074.

4.4, Test Result of 20dB Bandwidth

Refer as Appendix B
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5. Carrier Frequency Separation

5.1. Test Setup

Spectrum Analyzer

oo = EUT

g

Non-Conducted
Table

= Ground Reference Plane ==

5.2. Test Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of 25 kHz
or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency hopping systems
operating in the 2400 ~ 2483.5 MHz band may have hopping channel carrier frequencies that are separated by
25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an Maximum Conducted Output Power no greater than 125 mW. The system shall hop to channel
frequencies that are selected at the system hopping rate from a pseudo randomly ordered list of hopping
frequencies. Each frequency must be used equally on the average by each transmitter. The system receivers
shall have input bandwidths that match the hopping channel bandwidths of their corresponding transmitters and

shall shift frequencies in synchronization with the transmitted signals.

5.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test procedure of KDB
558074.

5.4. Test Result of Carrier Frequency Separation

Refer as Appendix C

TEL : +886-3-582-8001 Page Number : 19 of 26
FAX : +886-3-582-8958 Issued Date : Apr. 07, 2025
Report Version : V1.0



Report No. : 2430723R-RFUSV01S-B > D E KRA

6. Maximum Conducted Output Power

6.1. Test Setup

Power Meter poor Sensor
EH:E EUT

Non-Conducted
Table

= Ground Reference Plane <=

6.2. Test Limit

For frequency hopping systems operating in the 902 ~ 928 MHz band:
1. Number of Hopping Frequencies =50: 1 watt (30dBm)
2. 50 > Number of Hopping Frequencies 225: 0.25 watt (23.98dBm)

For frequency hopping systems operating in the 2400 ~ 2483.5 MHz band:
1.  Number of Hopping Frequencies =75: 1 watt (30dBm)
2. 75> Number of Hopping Frequencies 215: 0.125 watts (20.97dBm)

For frequency hopping systems operating in the 5725 ~ 5850 MHz band:
Number of Hopping Frequencies =75: 1 watt (30dBm)

6.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test procedure of KDB
558074.

6.4. Test Result of Maximum Conducted Output Power

Refer as Appendix D
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7. Number of Hopping Frequency
71. Test Setup

Spectrum Analyzer

—
- 5o EUT

Non-Conducted
Table

‘= Ground Reference Plane <=

7.2. Test Limit

For frequency hopping systems operating in the 902 ~ 928 MHz band: if the 20 dB bandwidth of the hopping
channel is less than 250 kHz, the system shall use at least 50 hopping frequencies and the average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 20 second period; if the 20 dB
bandwidth of the hopping channel is 250 kHz or greater, the system shall use at least 25 hopping frequencies
and the average time of occupancy on any frequency shall not be greater than 0.4 seconds within a 10 second
period. The maximum allowed 20 dB bandwidth of the hopping channel is 500 kHz.

Frequency hopping systems in the 2400 ~ 2483.5 MHz band shall use at least 15 channels. The average time of
occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4 seconds multiplied by the
number of hopping channels employed. Frequency hopping systems may avoid or suppress transmissions on a
particular hopping frequency provided that a minimum of 15 channels are used.

Frequency hopping systems operating in the 5725 ~ 5850 MHz band shall use at least 75 hopping frequencies.
The maximum 20 dB bandwidth of the hopping channel is 1 MHz. The average time of occupancy on any

frequency shall not be greater than 0.4 seconds within a 30 second period.

7.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test procedure of KDB
558074.

7.4. Test Result of Number of Hopping Frequency

Refer as Appendix E
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8. Dwell Time

8.1. Test Setup

Spectrum Analyzer

—
Ell_j: %I EUT

Non-Conducted
Table

= (Ground Reference Plang ==

8.2. Test Limit

For frequency hopping systems operating in the 902-928 MHz band: if the 20 dB bandwidth of the hopping
channel is less than 250 kHz, the system shall use at least 50 hopping frequencies and the average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 20 second period; if the 20 dB
bandwidth of the hopping channel is 250 kHz or greater, the system shall use at least 25 hopping frequencies
and the average time of occupancy on any frequency shall not be greater than 0.4 seconds within a 10 second
period.

For frequency hopping systems operating in the 2400-2483.5 MHz bands. The average time of occupancy on
any channel shall not be greater than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed.

For frequency hopping systems operating in the 5725-5850 MHz bands. The average time of occupancy on any

frequency shall not be greater than 0.4 seconds within a 30 second period.

8.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test procedure of KDB
558074.

8.4. Test Result of Dwell Time

Refer as Appendix F
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9. Antenna Port Conducted Emission

9.1. Test Setup

Spectrum Analyzer

—
£ o EUT

Non-Conducted
Table

‘- (Ground Reference Plane e

9.2. Test Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated device
is operating, the radio frequency power that is produced shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on either an RF conducted

measurement, provided the transmitter demonstrates compliance with the peak conducted power limit.

9.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test procedure of KDB
558074.

9.4. Test Result of Antenna Port Conducted Emission

Refer as Appendix G
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10. Transmitter Radiated Spurious Emission

10.1. Test Setup

9 kHz ~ 30 MHz

3m

3
h 4

m EUT Antenna

80 cm 100 cm b
Turntable

Se==p- Ground Plane EEDD Receiver
--

30 MHz ~ 1 GHz

" 3m T ol
lto4m
Antenna
AE EUT l | v !
T
. . A Antenna Tower
80cm
| Turntable [ [}
Spectrum
Ssmp  Ground Plane T Ooo Amplifier  Controller
ooy | [y 4] | —
r ]
Above 1 GHz
I« 3m M
lto4m
EUT
AE Antenna
Lohem Antenna Tower
Turntable

Spectrum

“s=p Ground Plane

T ooo Amplifier  Controller

ooy [ F—

L ]
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10.2. Test Limit

Frequency Field strength Field strength Measurement distance
(MHz) (uV/m) (dBuV/m) (m)
0.009 - 0.490 2400/F(kHz) 20 log (2400/F (kHz)) 300
0.490 — 1.705 24000/F (kHz) 20 log (24000/F (kHz)) 30
1.705- 30 30 29.5 30
30 - 88 100 40 3
88 - 216 150 435 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uV/m)
2. In the Above Table, the tighter limit applies at the band edges.
3. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system.

10.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test procedure of KDB
558074.

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the maximum
emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on radiated
measurement.

On any frequency or frequencies form 9 kHz(inculde The the lowest oscillator frequency generated within the
device up to the 10th harmonic) to 1000 MHz, the limit shown are based on measuring equipment employing a
quasi-peak detector function and on any frequency or frequencies above 1000 MHz the radiated limit shown are
based upon the use of measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz, there also is a limit on
the radio frequency emissions, as measured using instrumentation with a peak detector function, corresponding
to 20 dB above the maximum permitted average limit.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz and above 1 GHz is 1 MHz.
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10.4. Test Result of Transmitter Radiated Spurious Emission (Below 30 MHz)

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has

no need to be reported.

10.5. Test Result of Transmitter Radiated Spurious Emission

Refer as Appendix H
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Appendix A. Test Result of AC Power Line Conducted Emission

Test Mode Mode1 Phase Line

Test Condition GFSK

Lewel (dBwuw)

oo
S0 .0 i CLASS B_QP
SO0 | CLASS B_ AW
40.0 L o = o
30.0 rd 190 =
2490 .10
100
cl:l.15 0.5 _1 Frequeﬁc‘jﬁhﬂHZ} =1 A4 =210 3UPeak
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.182 39.25 64.40 -25.16 29.62 9.62 QP
2 0.182 14.43 54.40 -39.97 4.81 9.62 AV
3 0.246 36.71 61.90 -25.19 27.08 9.63 QP
4 0.246 14.90 51.90 -36.99 5.27 9.63 AV
*5 0.659 35.27 56.00 -20.73 25.60 9.67 QP
*6 0.659 30.53 46.00 -15.47 20.87 9.67 AV
1.763 29.24 56.00 -26.76 19.49 9.75 QP
1.763 20.12 46.00 -25.88 10.38 9.75 AV
5.094 30.35 60.00 -29.65 20.45 9.90 QP
10 5.094 22.80 50.00 -27.20 12.90 9.90 AV
1 9.985 33.69 60.00 -26.31 23.62 10.07 QP
12 9.985 26.99 50.00 -23.01 16.92 10.07 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode Mode1 Phase Neutral

Test Condition GFSK

Lewel (dBwuw)

240
oo
S10.0 I CLASS B P
S0.0 I CLASS B_ AW
ao.0| || = . Lk
300 g A
20D i 7
L] }
cIIZI.15 L Frequeﬁc‘.‘jﬁhﬂHZ} ] =210 3UPeak
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.154 41.77 65.76 -23.99 32.15 9.62 QP
2 0.154 16.33 55.76 -39.44 6.71 9.62 AV
3 0.292 25.34 60.47 -35.13 15.70 9.63 QP
4 0.292 14.03 50.47 -36.44 4.40 9.63 AV
*5 0.663 39.09 56.00 -16.91 29.42 9.67 QP
*6 0.663 30.88 46.00 -156.12 21.21 9.67 AV
1.790 31.67 56.00 -24.33 21.91 9.76 QP
1.790 22.06 46.00 -23.94 12.30 9.76 AV
4.740 30.62 56.00 -25.38 20.72 9.90 QP
10 4.740 23.08 46.00 -22.92 13.18 9.90 AV
11 9.603 34.51 60.00 -25.49 24 .41 10.10 QP
12 9.603 28.60 50.00 -21.40 18.50 10.10 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode Mode?2 Phase Line

Test Condition GFSK

Lewel (dBwuw)

240
oo
S10.0 I CLASS B P
S0.0 . I CLASS B_AW
B o
30.0 T = - = :;
20.0 e
L]
Sas 0.5 ] requeZcy (e 10 20 3o ook
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
*1 0.171 43.46 64.89 -21.43 33.84 9.62 QP
2 0.171 14.89 54.89 -40.00 5.27 9.62 AV
3 0.249 31.79 61.80 -30.00 22.17 9.63 QP
4 0.249 14.31 51.80 -37.49 4.68 9.63 AV
5 0.344 26.35 59.11 -32.75 16.72 9.64 QP
6 0.344 10.23 49.11 -38.88 0.60 9.64 AV
7 0.571 26.36 56.00 -29.64 16.70 9.66 QP
8 0.571 17.89 46.00 -28.11 8.23 9.66 AV
9 1.745 29.71 56.00 -26.29 19.97 9.74 QP
10 1.745 20.06 46.00 -25.94 10.32 9.74 AV
11 9.476 34.93 60.00 -25.07 24.88 10.05 QP
12 9.476 28.12 50.00 -21.88 18.07 10.05 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode Mode?2 Phase Neutral

Test Condition GFSK

Lewel (dBwuw)

a0

7O0.0

S0 .0 i CLASS B_QP

50,0 = = i CLASS B3 AW

40.0 L

JI0.0 T A T u

200 F e

=

Boas 0.5 E Freaue oy (M 10 20 30 ooF
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
*1 0.181 49.05 64.43 -15.37 39.43 9.62 QP
2 0.181 19.72 54.43 -34.71 10.10 9.62 AV
3 0.264 45.93 61.31 -15.38 36.30 9.63 QP
4 0.264 16.76 51.31 -34.54 7.13 9.63 AV
5 0.334 33.78 59.36 -25.58 2414 9.64 QP
6 0.334 13.93 49.36 -35.43 4.30 9.64 AV
7 0.484 30.73 56.26 -25.53 21.08 9.65 QP
8 0.484 19.84 46.26 -26.42 10.19 9.65 AV
9 1.740 33.56 56.00 -22.44 23.80 9.75 QP
10 1.740 21.29 46.00 -24.71 11.53 9.75 AV
1 9.815 37.23 60.00 -22.77 27.12 10.11 QP
12 9.815 29.35 50.00 -20.65 19.24 10.11 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode Mode3 Phase Line

Test Condition GFSK

Lewel (dBuwuWw)

20
rgl v ]
S0.0 I CLASS H QP
SO0 CLASS EBE_ AW
i , I
A D
= |
30.0 = = =
20.0 o
L]
cl:l.15 L _1 = = ] =210 3UPeak
Freguemcy (MWMHZ)
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
*1 0.186 43.82 64.22 -20.40 34.20 9.62 QP
2 0.186 14.88 54.22 -39.34 5.25 9.62 AV
3 0.292 32.66 60.48 -27.82 23.02 9.63 QP
4 0.292 14.16 50.48 -36.32 4.52 9.63 AV
5 0.431 25.62 57.23 -31.61 15.98 9.64 QP
6 0.431 11.90 47.23 -35.33 2.26 9.64 AV
7 0.750 24.51 56.00 -31.49 14.84 9.68 QP
8 0.750 13.99 46.00 -32.01 4.31 9.68 AV
9 1.745 29.61 56.00 -26.39 19.86 9.74 QP
10 1.745 19.48 46.00 -26.52 9.74 9.74 AV
11 10.192 33.90 60.00 -26.10 23.83 10.07 QP
12 10.192 25.80 50.00 -24.20 15.72 10.07 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode Mode3 Phase Neutral

Test Condition GFSK

Lewel (dBuwuWw)

a0
i
B50.0 i CiLAass B P
s0.0 I CLASS B_ AW
0D 1 r 14
S0 = 2 mn=
H
240 .10 e
100
o || Paeak
o.15 0.5 | - =1 A4 =210 340
Freguemcy (MWMHZ)
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.181 40.24 64.43 -24.18 30.62 9.62 QP
2 0.181 13.67 54.43 -40.76 4.04 9.62 AV
3 0.240 30.88 62.11 -31.23 21.25 9.63 QP
4 0.240 13.78 52.11 -38.33 4.16 9.63 AV
5 0.401 24.75 57.83 -33.08 15.10 9.64 QP
6 0.401 10.41 47.83 -37.41 0.77 9.64 AV
7 0.650 37.91 56.00 -18.09 28.24 9.67 QP
*8 0.650 29.95 46.00 -16.05 20.28 9.67 AV
9 1.877 30.57 56.00 -25.43 20.81 9.76 QP
10 1.877 21.01 46.00 -24.99 11.25 9.76 AV
11 8.394 36.06 60.00 -23.94 26.01 10.05 QP
12 8.394 30.14 50.00 -19.86 20.08 10.05 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Appendix B.1 Test Result of 20dB Bandwidth

Modulation AT Messure Level it

2402 0.94 -

GFSK 2440 0.93 -

2480 0.93 -

2402 1.29 -

8-DPSK 2440 1.29 -

2480 1.29 -
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GFSK /2402 MHz

GFSK /2440 MHz

Ref Level 20.00dBm Offset 1.00dB RBW 30 kHz

Date: 23.Dec.2024 10:00:41

Ref Level 20.00dBm Offset 1.00dB RBW 30 kHz

Date: 23.Dec.2024 09:52:40

An 30dB  SWT 633us VBW 100kHz Mode AutoFFT An 30dB  SWT 633us VBW 100kHz Mode AutoFFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
20dBm — 20dBm —
D1: 13.360 dBm v Line 1 — D1: 13.330 dBm v Line 1 —
10 d8m 10 d8m
odem w3 odem ' &
D2: 6.640 dBm D2: 6.670 dBm 3
10 dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
40d8m 40d8m
50 dBm 50 dBm
60 aBm 60 aBm
70 dBm 70 dBm
F F 2
80 dBm 80 dBm
CF2.402GHz 1001 pts Span 2.00 MHz CF 244 GHz 1001 pts Span 2.00 MHz
Type Rel Trc  Xwalue Yvalue  Function _Function Result Type Rel Trc  Xwalue Yvalue  Function _Function Result
M 1 2402061GHz 1336 dBm M 12440061 GHz 1333 dBm
DI M2 1 936000000 kHz -0.06d8 DI M2 1 934000000 kHz 003 dB
m2 1 2401586 GHz  -6.54 aem m2 1 2439588GHz -6.47dBm
Ref Level 20.00dBm  Offset 1.00dB RBW 30 kHz Date: 23.Dec.2024 09:54:05 Ref Level 20.00dBm  Offset 1.00dB RBW 30 kHz Date: 23.Dec.2024 10:01:27
An 30dB  SWT 633us VBW 100kHz Mode AutoFFT An 30dB  SWT 633us VBW 100kHz Mode AutoFFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
20dBm — 20dBm
D1: 13.360 dBm Y Linet — M1 Line . —
o1: 10.600 aBm Y
10 d8m 10 d8m
odem L odem
D2: 6.640 dBm 2 o
p2: 9.310 dBm
10 dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
40d8m 40d8m
50 dBm 50 dBm
60 aBm 60 aBm
70 dBm 70 dBm
F F1 ¥
s0dem s0dem !
CF248GHz 1001 pts Span 2.00 MHz CF2.402GHz 1001 pts Span 2.00 MHz
Type Rel Trc  Xwalue Yvalue  Function _Function Result Type Rel Trc  Xwalue  Ywalue Function Function Result
M 1 2480063GHz 1336 dBm M 12402061 GHz 10,69 dBm
DI M2 1 934000000 kz 010 dB D1 M2 1 1202mMz a
m2 1 2479588GHz -6.54 aBm m2 1 2401400 GHz -9.13 dBm
Ref Level 20.00dBm  Offset 1.00dB RBW 30 kHz Date: 23.Dec.2024 10:04:53 Ref Level 20.00dBm  Offset 1.00dB RBW 30 kHz Date: 23.Dec.2024 10:09:51
An 30dB  SWT 633us VBW 100kHz Mode AutoFFT An 30dB  SWT 633us VBW 100kHz Mode AutoFFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
20dBm Linot 20dBm Linot
inet — inet —
o1: 10.740 aBm v o1: 10.660 aBm v
10 d8m 10 d8m
odem odem
2 o M2 oh
D2: 0.260 dBm D2: 9.340 dBm
10 dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
50 dBm 50 dBm
60 aBm 60 aBm
70 dBm 70 dBm
F ¥ F ¥
s0dem ! s0dem !
CF 244 GHz 1001 pts Span 2.00 MHz CF248GHz 1001 pts Span 2.00 MHz
Type Rel Trc  Xwalie  Ywalue Function Function Result Type Rel Trc  Xwalue  Ywalue Function Function Result
M 12440061 GHz 1074 dBm M 12480063 GHz 10.66 dBm
DI M2 1 1200MHz a DI M2 1 1200z B
m2 1 2439402 GHz -8.78 dBm m2 1 2479402 GHz -9.18 dBm
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Appendix B.2 Test Result of Occupied Bandwidth

Modulation Fr?&l;ezr;cy 99% Occu(mdz;aandwidth (mizt)

2402 0.83 .

GFSK 2440 0.83 _

2480 0.83 .

2402 1.18 .

8DPSK 2440 118 i

2480 1.18 .
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GFSK(DH5) / 2402 MHz GFSK(DHS5) / 2440 MHz

Ref Level 20.00dBm Offset 1.00dB RBW 30 kHz Date: 23.Dec.2024 10:00:37 Ref Level 20.00dBm Offset 1.00dB RBW 30 kHz Date: 23.Dec.2024 09:52:36
At 3048 SWT 633us VBW 100kHz Mode Auto FFT At 3048 SWT 633us VBW 100kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
20dBm 20dBm
M1 Line1 — M1 Line1 —
10a8m 10a8m
odBm ™ E3 odBm ™ =
10 dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70 dBm 70 dBm
40 aBm 40 aBm
CF2.402 GHz 1001 pts Span 2.00 MHz CF244GHz 1001 pts Span 2.00 MHz
Type Ref Trc  Xevalue Yalue  Function Function Result Type Ref Trc  Xevalue Yalue  Function Function Result
M1 1 2402061 GHz 13.36 dBm M1 1 2440061 GHz 13.35 dBm
kil 1 2401626 GHz 5.83dBm OccBw 8331683316699 kHz kil 1 2430626 GHz 5.81dBm OccBw  833.166833166999 kHz
T2 1 2402450 GHz -6.50 dBm T2 1 2440450 GHz -6.49 dBm

GFSK(DH5) / 2480 MHz 8DPSK(3DHS5) / 2402 MHz

Ref Level 20.00dBm Offset 1.00dB RBW 30 kHz Date: 23.Dec.2024 09:54:01 Ref Level 20.00dBm Offset 1.00dB RBW 30 kHz Date: 23.D6c.2024 10:(
At 3048 SWT 633us VBW 100kHz Mode Auto FFT At 3048 SWT 633us VBW 100kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
20dBm 20dBm
M1 Line1 — Line1 —
M1
10a8m 10a8m
odem T 3 odBm T A3
10 dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm \‘\”
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70 dBm 70 dBm
40 aBm 40 aBm
CF2.48GHz 1001 pts Span 2.00 MHz CF2402GHz 1001 pts Span 2.00 MHz
Type Ref Trc  Xwvalue Yaalue  Function Function Result Type Ref Trc  Xevalue Yalue  Function Function Result
M1 1 2480063 GHz 13.33 dBm M1 1 2402061 GHz 10.60 dBm
kil 1 2479628 GHz 580 dBm OccBw 8311688316900 kHz kil 1 2401458 GHz 539 dBm OccBw 1176823177 MHz
T2 1 2480450 GHz -6.27 dBm T2 1 2402635 GHz -4.42 dBm

8DPSK(3DH5) / 2440 MHz 8DPSK(3DH5) / 2480 MHz

Ref Level 20.00dBm  Offset 1.00dB RBW 30 kHz Date: 23.Dec.2024 10:04:49 Ref Level 20.00dBm  Offset 1.00dB RBW 30 kHz Date: 23.Dec.2024 10:09:46
An 30dB  SWT 633us VBW 100kHz Mode AutoFFT An 30dB  SWT 633us VBW 100kHz Mode AutoFFT
Detector: Positive Poak, Trace: MAX HOLD Detector: Positive Poak, Trace: MAX HOLD
20dBm 20dBm
- Line1 — - Line1 —
10 d8m 10 d8m
0dBm - N\~ T2 0dBm " 72
10 dBm -10aBm
20 dBm -20dBm
30 dBm 30 dBm
40d8m 40d8m
50 dBm 50 dBm
60 aBm 60 aBm
70 dBm 70 dBm
80 dBm 80 dBm
CF 244 GHz 1001 pts Span 2.00 MHz CF2.48 GHz 1001 pts Span 2.00 MHz
Type Rel Trc  Xwalie  Ywalue Function Function Result Type Rel Trc  Xwalie  Ywalue Function Function Result
M 12440061 GHz 1074 dBm M 12480063 GHz 10,67 dBm
ka 1 2430458 GHz -5.40dBm OccBw 1178821179 MHz ka 1 2470458 GHz -575dBm OccBw 1178821179 MHz
T2 1 2440637 GHz -4.46 dBm T2 1 2480637 GHz -4.67 dBm

TEL : +886-3-582-8001 Page Number : 10 of 37
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Appendix C. Test Result of Carrier Frequency Separation

Modation AT Lt Resul

2402 1.00 0.624 Pass

GFSK 2440 1.00 0.623 Pass

2480 1.00 0.623 Pass

2402 1.00 0.861 Pass

8-DPSK 2440 1.00 0.860 Pass

2480 1.00 0.860 Pass

TEL : +886-3-582-8001 Page Number 11 of 37
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GFSK /2402 MHz

GFSK /2440 MHz

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz

Date: 23.Dec.2024 09:57:57

Ref Level 20.00dBm Offset 1.00dB RBW 100 kHz

Date: 23.Dec.2024 09:53:28

o Gom  SAT 180u VAW 100K Node Auo T o Gom  SAT 180u VAW 100K Node Auo T
Detstor:Poslivs Py Trce: MAX HOLD Detstor:Poslivs Py Trce: MAX HOLD
2008m 2008m
Unet — Unet —
Hret = Hret =
T0am T0am
ooem ) ooem
A0mm A0
2008 2002
008 008
w008 w008
[—
s00mm s00mm
<oam <oam
7008m 7008m
s00am s00am
CF 2.4025 GHz. 1001 pts Span 3 MHz CF 2.4405 GHz 1001 pts Span 3 MHz
o T T e Tlee | Forction | Factonos o T T T ot Foncion FarctonEasat
o T e AT B o SRSt
" e o " e sy oo
s e
RefLavel 200045 Offet 10048 REW 1001ctz ot 23.Dnc.2024 0956:00 RefLavel 200045 Offet 10048 REW 1001ctz at: 22 Dnc.2024 102249
o Gom  SAT 180u VAW 100K Node Auo T o Gom  SAT 180u VAW 100K Node Auo T
Detstor:Poslivs Py Trce: MAX HOLD Detstor:Poslivs Py Trce: MAX HOLD
2008m 2008m
Unet — T T Unet —
Hret = Hret =
T0am T0am
ooem ooem
A0mm A0
2008 2002
008 008
40 dBm 40dBm |
s00mm s00mm
<oam <oam
7008m 7008m
s00am s00am
CF 2.4795 GHz. 1001 pts Span 3 MHz CF 2.4025 GHz. 1001 pts Span 3 MHz
o TR T Tk ¥ Foncton FaretonEesat o T T i o Foncion FarctonEasat
o T PSR oo o T s
" e s oo " e s o
- T e
RefLavel 200045 Offet 10048 REW 1001ctz ot 22.Dnc.2024 1016238 RefLavel 200045 Offet 10048 REW 1001ctz —-
o Gom  SAT 180u VAW 100K Node Auo T o Gom  SAT 180u VAW 100K Node Auo T
Detstor:Poslivs Py Trce: MAX HOLD Detstor:Poslivs Py Trce: MAX HOLD
2008m 2008m
7 T et — T W et —
el — el —
T0am DN N - NS N
ooem ooem
A0mm A0
2008 2002
s0c8m -/ s0c8m v
S— //J\_ 7 V\/‘f\\,_,\, \//\‘/J\’/
40 dBm = 40 dBm [—
s00mm s00mm
<oam <oam
7008m 7008m
s00am s00am

CF 2.4405 GHz 1001 pts

Span 3 MHz

CF 2.4795 GHz 1001 pts

Span 3 MHz

Type Ref Trc  Xevalue Yalue  Function Function Result
M1 1 2440200 GHz 12.92 dBm

m2 2 2441202 GHz 12.94 dBm

D1 M1 2 1002MHz 00248

Type Ref Trc  Xwvalue Yalue  Function Function Result
M1 1 2470200 GHz 12.80 dBm

m2 2 2480202 GHz 12.81 dBm

D1 M1 2 1002MHz 001

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2430723R

Appendix D. Test Result of Maximum Conducted Output Power

Modulation Fr?&l;ir;cy Maximum gznwil;c(t:gr:)eak Output (I(;II;\::) Result
2402 7.14 20.97 Pass
GFSK 2440 7.30 20.97 Pass
2480 7.20 20.97 Pass
2402 6.62 20.97 Pass
8-DPSK 2440 6.78 20.97 Pass
2480 6.76 20.97 Pass
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Appendix E. Test Result of Number of Hopping Frequency

Frequency Range
(MHZz)

Measure Level
(Channels)

Limit
(Channels)

2402 ~ 2480

215

GFSK /2402 MHz

GFSK /2480 MHz

Type  Ref Trc
M1 1 2411215 GHz 12.83 dBm

ot Lows 2000d5m Oftss 10045 REW 1001 Rt Lows 2000d5m Oftss 10045 REW 1001 PRp—
R e ST 570 VBW 300K Mods AvoFFT R e GWT 55 us VBW 300K Mods AvoFFT
oo Pasive Posk Tracr WA HOLD vator: PasivePas, Tracr WA HOLD
20aen 20aen
tnot — tnot —
waem waem
ocam ocam
10asm A06em
aaom 0o
swasm swasm
wasn wasn
swasm swasm
awim awim
Tuaam Tuaam
awaem awaem
Start 2.4000 GHz 1001 pts Stop 2.4415 GHz. Start 2.4415 GHz. 1001 pts Stop 2.4835 GHz.
oo Tre Fosue  Vauue FoncionFancionesi o Tie Fosve Vaaue Fansion Fancion otk
M 1" e 14 M 1" Zetoms o 1oz
ot Lows 2000d5m Oftss 10045 REW 1001 ot 25002024 05250 Rt Lows 2000d5m Oftss 10045 REW 1001 ot 2500 2024 0158
R e ST 570 VBW 300K Mods AvoFFT R e GWT 55 us VBW 300K Mods AvoFFT
oo PasivePosk Tracr WA HOLD otastor: PasivePosk Tracr WA HOLD
20aen 20aen
M1 Line1 — M1 Line1 —
o
tocen tocen WNWW”\MMM/“MNJV‘WWWV
ocam ocam
10asm A06em
aaom 0o
swasm swasm
wasn wasn
swasm swasm
awim awim
Tuaam Tuaam
awaem awaem
Start 2.4000 GHz 1001 pts Stop 2.4415 GHz. Start 2.4415 GHz. 1001 pts Stop 2.4835 GHz.
Ky VvausFancion Fancion o Ky Vst Fancion Fontn st

Type  Ref Trc
M1 12442066 GHz 13.07 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2430723R

Appendix F. Test Result of Dwell Time

Modulation Occupancy Time of Frequency Hopping System

A) 2402 MHz Test Time Period: 0.4*79=31.60 sec, Time slot length :2.84 = 0.002840 sec

Dwell Time : 0.002840 *(266.67/79)* 31.60= 0.303 sec -

B) 2440 MHz Test Time Period: 0.4*79=31.60 sec, Time slot length :2.86 = 0.002860 sec

GFSK .
Dwell Time : 0.002860 *(266.67/79)* 31.60= 0.305 sec -

C) 2480 MHz Test Time Period: 0.4*79=31.60 sec, Time slot length :2.86 = 0.002860 sec

Dwell Time : 0.002860 *(266.67/79)* 31.60= 0.305 sec -

A) 2402 MHz Test Time Period: 0.4*79=31.60 sec, Time slot length :2.84 = 0.002840 sec

Dwell Time : 0.002840 *(266.67/79)* 31.60= 0.303 sec -

B) 2440 MHz Test Time Period: 0.4*79=31.60 sec, Time slot length :2.86 = 0.002860 sec

8-DPSK :
Dwell Time : 0.002860 *(266.67/79)* 31.60= 0.305 sec -

C) 2480 MHz Test Time Period: 0.4*79=31.60 sec, Time slot length :2.86 = 0.002860 sec

Dwell Time : 0.002860 *(266.67/79)* 31.60= 0.305 sec -

Test Result: The Average Occupancy Time of Each Highest, Middle and Lowest Channel Is Less Than 0.4
sec, And Corresponds to The Standard,

TEL : +886-3-582-8001 Page Number ;15 of 37
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GFSK /2402 MHz

GFSK /2440 MHz

Ref Level 20.00dBm Offset 1.00dB RBW 1MHz

Date: 23.Dec.2024 09:50:53

Ref Level 20.00dBm Offset 1.00dB RBW 1MHz

Date: 23.Dec.2024 09:52:41

An 3048 SWT 200ms VEW 3MHz Mode Auto FFT An 3048 SWT 200ms VEW 3MHz Mode Auto FFT
Detector: Positive Peak, Trace; CIrw(CLEARWRITE) Detector: Positive Peak, Trace: CInw(CLEARWRITE)
20dBm 20dBm
v 4 Line1 — v Line1 —
10 d8m 10 d8m
odem odem
10 dBm -10aBm
20 dBm -20dBm
30 dBm 30 dBm
40d8m 40d8m
50 dBm 50 dBm
60 aBm 60 aBm
70 dBm 70 dBm
80 dBm 80 dBm
CF 2.402 GHz 1001 pts 2.0ms/ CF 2.440 GHz 1001 pts 2.0ms/
Type Rel Trc Xwalie  Yvalue Function Function Result Type Rel Trc Xwalue  Yvalue Function Function Result
M 14819090 ms 1556 dBm M 1 3.980000ms 15,04 dBm
DI M1 1 2840000ms 1557 B DI 11 2850009 ms 156208
Ref Level 20.00dBm Offset 1.00dB RBW 1MHz Date: 23.Dec.2024 09:54:06 Ref Level 20.00dBm Offset 1.00dB RBW 1MHz Date: 23.Dec.2024 10:01:28
An 3048 SWT 200ms VEW 3MHz Mode Auto FFT An 3048 SWT 200ms VEW 3MHz Mode Auto FFT
Detector: Positive Peak, Trace: CIrw(CLEAR/WRITE) Detector: Positive Peak, Trace: CIrw(CLEAR/WRITE)
20dBm 20dBm =
Y Line1 — [} Line1 —
v x
10 d8m 10 d8m
odem odem
10 dBm -10aBm
20 dBm -20dBm
30 dBm 30 dBm
40d8m 40d8m
50 dBm 50 dBm
60 aBm 60 aBm
70 dBm 70 dBm
80 dBm 80 dBm
CF 2.480 GHz 1001 pts 2.0ms/ CF 2.402 GHz 1001 pts 2.0ms/
Type Rel Trc Xwalue  Yvalue Function Function Result Type Rel Trc Xwalie  Yvalue Function Function Result
M 14340000 ms 1550 dBm M 12060000 ms 13,03 dBm
DI 11 2850009 ms 155608 DI 11 2830909ms 137908
Ref Level 20.00dBm Offset 1.00dB RBW 1MHz Date: 23.Dec.2024 10:04:54 Ref Level 20.00dBm Offset 1.00dB RBW 1MHz Date: 23.Dec.2024 10:09:52
An 3048 SWT 200ms VEW 3MHz Mode Auto FFT An 3048 SWT 200ms VEW 3MHz Mode Auto FFT
Detector: Positive Peak, Trace: CIrw(CLEAR/WRITE) Detector: Positive Peak, Trace: CIrw(CLEAR/WRITE)
20dBm 20dBm
M1 i) Line1 — [T of Line 1 —
10 d8m 10 d8m
odem odem
10 dBm -10aBm
20 dBm -20dBm
30 dBm 30 dBm
40d8m 40d8m
50 dBm 50 dBm
60 aBm 60 aBm
70 dBm 70 dBm
80 dBm 80 dBm
CF 2.440 GHz 1001 pts 2.0ms/ CF 2.480 GHz 1001 pts 2.0ms/
Type Rel Trc Xwalue  Ywalue Function Function Result Type Rel Trc Xwalie  Yvalue Function Function Result
M 15480000 ms 13,08 dBm M 12110000 ms 127 dBm
DI M1 1 2850000ms 136708 DI M1 1 2850000ms 137608

Note: Dwell time=time slot length * hop rate / number of hopping channels * period

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Appendix G. Test Result of Antenna Port Conducted Emission

GFSK /2402 MHz

GFSK /2440 MHz

Ref Level 20.00dBm Offset 1.00d8  RBW 100 kHz Date: 23.Dec.2024 09:51:14 Ref Level 20.00dBm Offset 1.00d8  RBW 100 kHz Date: 23.Dec.2024 09:52:53
A 3048 SWT 2500ms VBW 300kHz Mode Auto FFT A 3048 SWT 2500ms VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
2008m 2008m
Line 1 — v Line 1 —
10 aBm 10 aBm
odBm odBm
Limit: -4.65 Limit: -4.77
10 d8m 10 d8m
20 dBm 20 dBm
M2
30 dBm 2 30 dBm ¥
40.dBm 40.dBm
50 dBm 50 dBm
0 dBm 0 dBm
70 dBm 70 dBm
80 dBm 80 dBm
Start 30 MHz 30001 pts Stop 25 GHz Start 30 MHz 30001 pts Stop 25 GHz
Type Ref Trc Xvalue  Ywalue  Function Function Result Type Ref Trc Xvalue  Ywvalue  Function Function Result
M1 12401650 GHz 15.01 dBm M1 12430940 GHz 15.23 dBm
m2 1 1798708 GHz -32.44 dBm m2 1 1796211 GHz -30.60 dBm
Ref Level 20.00dBm Offset 1.00d8  RBW 100 kHz Date: 23.Dec.2024 09:54:27 Ref Level 20.00dBm Offset 1.00d8  RBW 100 kHz Date: 23.Dec.2024 10:01:49
Y 3048 SWT 2500ms VBW 300kHz Mode Auto FFT Y 3048 SWT 2500ms VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
20d8m ———" . 2048m .
Line1 — M) Line1 —
v
10 dBm 10 dBm
O™ L imit: 4.57 odem
Limit: 7.25
10 d8m 10 d8m
20 dBm 20 dBm Mz
M2
30 dBm x* 30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
50 dBm 50 dBm
70 d8m 70 d8m
80 dBm 80 dBm
Start 30 MHz 30001 pts Stop 25 Gz Start 30 MHz 30001 pts Stop 25 Gz
Type Ref Trc Xwalue  Ywalue  Function Function Result Type Ref Trc Xvalue  Yaue  Function Function Result
m1 1 2479890 Ghz 15.00 dBm m1 1 2402490 GHz 11.54 dBm
M2 11787888 GHz -30.64 dBm M2 11788720 GHz 2413 dBm
Ref Level 20.00dBm Offset 1.00d8  RBW 100 kHz Date: 23.Dec.2024 10:05:05 Ref Level 20.00dBm Offset 1.00d8  RBW 100 kHz Date: 23.Dec.2024 10:10:12
A 3048 SWT 2500ms VBW 300kHz Mode Auto FFT A 3048 SWT 2500ms VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
2008m 2008m
[ Line1 — Line 1 —
v M
10 aBm 10 aBm Y
odBm odBm
Limit: -7.06 Limit: -7.22
10 d8m 10 d8m
20 dBm M2 20 dBm 2
Y
30 dBm 30 dBm
40.dBm 40.dBm
50 dBm 50 dBm
0 dBm 0 dBm
70 dBm 70 dBm
80 dBm 80 dBm
Start 30 MHz 30001 pts Stop 25 GHz Start 30 MHz 30001 pts Stop 25 GHz
Type Ref Trc Xvalue  Ywalue  Function Function Result Type Ref Trc Xvalue  Ywalue  Function Function Result
M1 12430040 GHz 12.94 dBm M1 12479890 GhHz 10.26 dBm
m2 1 1703714 GHz 23.46 dBm m2 1 1788720 GHz 2384 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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GFSK / 2402 MHz (Band Edge)

GFSK / 2480 MHz (Band Edge)

09:51:02

Spectrum u:vu Spectrum u:vu
Ref Level 20.00 dém Offset 1.00 d8 @ RBW 100 kHz Ref Level 20.00 dém Offset 1.00 d8 @ RBW 100 kHz
o att 30dB  SWT 10 us @ VBW 300 kHz _Mode Auto FFT o att 30de  SWT  37.0us @ VBW 300 kHz _Mode Auto FFT
@ 1Pk View @ 1Pk View
M1[1] 15.35 dBm)| M1[1] 15.43 dBm)|
y 4t#32030 cHz y (J i 2.4802000 GHz
10 mM2[1] -45.93 dBm 10 mM2[1] -56.25 dBm
2.4p000000 GHz| 2.4835000 GHz|
od 0 dam—
D1 -4.650 dBm f P} 4570 dem
-10d / \ -10d [ \\
-20 dBm M 20 d.\d),” \/l
04 /J[\ k\ a0d L
-a0 di /AJA
i
-50d M -50 d
e e
60 d _60 di o Mg
70d 70d
Start 2.39 GHz 1001 pts Stop 2.404 GHz Start 2.478 GHz 1001 pts Stop 2.5 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 2.402203 GHz 15.35 dém ML 1 2.480200 GHz 15.43 dém
2.4 GHz -45.93 dBm M2 1 2.4835 GHz -56.25 dBm
2.400007 GHz -45.93 dBm M3 1 2.483769 GHz -54.15 dBm
— ———
J WA WG JU ) [y

Date: 23.DEC.2024

09:54:15

8-DPSK / 2402 MHz (Band Edge)

8-DPSK / 2480 MHz (Band Edge)

Spectrum u:vu Spectrum u:vu
Ref Level 20.00 dém Offset 1.00 d8 @ RBW 100 kHz Ref Level 20.00 dém Offset 1.00 d8 @ RBW 100 kHz
o att 30dB  SWT 10 us @ VBW 300 kHz _Mode Auto FFT o att 30de  SWT  37.0us @ VBW 300 kHz _Mode Auto FFT
@ 1Pk View @ 1Pk View
M1[1] M1 12.75 dBm| M1 M1[1] 12.78 dBm|
; 4022030 GHz| ; 2.4802090 GHz|
10 mM2[1] 37.90 dBm)| 10 mM2[1] -43.05 dBm
2.40p0000 GHz| 2.4835000 GHz|
od f \ od !
D1 -7.250 dBm D1 -7.220 dBmv
-10 dl 1 0 J.‘ 1 -10 dl [ 1\ 0
-20 dBm n \
304
40d L/\ \\]H\W
A
VAT
{ir iy
o d 0 d VAL A RNt
70d 70d
Start 2.39 GHz 1001 pts Stop 2.404 GHz Start 2.478 GHz 1001 pts Stop 2.5 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 2.402203 GHz 12,75 dém ML 1 2.480200 GHz 12,78 dém
M2 1 2.4 GHz -37.90 dBm M2 1 2.4835 GHz -43.05 dBm
M3 1 2.399741 GHz -36.35 dBm M3 1 2.483505 GHz -43.05 dBm
———
J QRN WG JU ) [y

Date: 23.DEC.2024

10:10:00

TEL : +886-3-582-8001
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Appendix H. Test Result of Transmitter Radiated Spurious Emission

30 MHz ~ 1 GHz
Test Mode: Mode1

Site :HC-CBe2
Condition :3m Horizontal
Mode :LF_8DPSK_TX_2440MHz

Test by  :Scott Chnag

o Level (dBuvim)

70.0]

60.0)

FCC_CLASS B QP
50.0)
100 —]
6
300 1 s o
2 3
200
10.0]
30 100. 200. 300 400 500. 600. 700. 800. 900. 1000
Frequency (MHz)
No. Frequency Level Limit Qver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8

1 35.432 27.44  48.00  -12.56 30.19 -2.75 QP

2 179.477 23.36 43.50 -20.14 27.30 -3.94 QP

3 444772 24.14  46.00  -21.86 22.89 2.85 QP

4 594.734 26.50 46.00 -19.50 21.37 5.13 QP

5 830.250 30.85  46.88  -15.95 21.24 8.81 QP

3 941.121 31.72 -14.28 21.24 10.48 QP
Note:

. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor
. Over Limit - Level - Limit Line
. The emission under 3@MHz was not included since
the emission levels are very low against the limit.
. The other emission levels were very low against the limit.

FNEEN

v

c-CBa2
m Vertical
Mode :LF_8DPSK_TX_2448MHz
Test by  :Scott Chnag

o Level (dBuVim)

700
60.0
FCC_CLASS_B_QP

50.0

00| —1

00| || 5 g

2 3 ¢
200
100
30 100 200 300.  400. 500 600, 700. 800. 900. 1000
Frequency (MHz)
Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV dB

1 48.042 31.39  48.00 -8.61 32.86 -1.47 QP
2 138.155 23.97 43.58 -20.43 26.56 -3.49 QP
3 325.850 22.64  46.80  -23.36 23.79 -1.15 QP
4 443.414 25.04  46.80  -20.96 23.04 200 QP
5 498.265 27.81 46.00 -18.19 24.98 2.83 QP
6 786.6080 31.53  46.80  -14.47 23.85 8.48 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since
the emission levels are very low against the limit
5. The other emission levels were very low against the limit.

Test Mode: Mode2

Site :HC-CBez2
Condition :3m Horizontal
Mode sWIFT BT_TX_LF

Test by  :Brook Cheng

Level (dBuVim)

70.0]

60.0)

FCC_CLASS_B QP

50.0)

100 —]

300

[
3, 5
200 1 2
10.0]
30 100. 200. 300 400 500. 600. 700. 800. 900. 1000
Frequency (MHz)
No. Frequency Level Limit Qver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8

1 159.495 17.31 58 -26.19 19.94 -2.63 QP

2 284.237 17.78 -28.22 20.12 -2.34 QP

3 383.274 22.97  46.00  -23.03 22.65 0.32 QP

4 452.629 20.88 46.00 -25.12 18.69 2.19 QP

5 557.098 22.47  46.00  -23.53 18.45 4.82 QP

3 741.883 25.63 -20.37 17.77 7.86 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 30MHz was not included since
the emission levels are very low against the limit.
. The other emission levels were very low against the limit.

v

Site 1HC-CB@2
Condition m Vertical
Mode SWIFT BT_TX_LF

Test by  :Brook Cheng

Level (dBuVim)

70,0

60.0

FCC_CLASS_B_QP

50,0

00| —1

30.0

3 H H |
200 1 2
10,0
30 100 200 300.  400. _ 500.  600.  700.  B0O.  900. 1000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuV a8

1 157.943 17.85  43.5  -25.65 20.45 -2.68 QP

2 295.198 19.97 46.00 -26.083 22.04 -2.07 QP

3 437.812 20.74  46.80  -25.26 18.96 78 QP

4 575.819 22.39 46.00 -23.61 17.79 .60 QP

5 664.671 23.73  46.80  -22.27 17.27 46 QP

6 752.747 25.76 46.00 -20.24 17.7¢6 .0 QP
Note:

1. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line
. The emission under 3@MHz was not included since
the emission levels are very low against the limit
5. The other emission levels were very low against the limit

awn
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Test Mode: Mode3

Site :HC-CB@2
Condition :3m Horizontal
Mode sWIFT BT_TX_LF

Test by  :Brook Cheng

Level (dBuVim)

70.0)
60.0)
FCC_CLASS B QP
50.0)
100 —]
6
300 . 5
1 2 3
200
10.0]
30 100 200. 300 00 500. 600. 700. 800 900. 1000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuV/m dB dsuv d8
1 167.255 208.96 43.50 -22.54 23.92 -2.96 QP
2 288.117 22.41  46.80  -23.59 24.65 -2.24 QP
3 497.427 21.94 -24.06 21.25 8.69 QP
3 573.491 25.19  46.00  -20.81 20.64 4.55 QP
5 674.080 28.48 46.00 -17.52 22.08 6.40 QP
6 768.604 28.81  46.00  -17.19 20.62 8.19 QP
Note:

. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line
. The emission under 3@MHz was not included since
the emission levels are very low against the limit.
. The other emission levels were very low against the limit.

[N

w

Site :HC-CB@2

Condition :3m Vertical

Mode TFT BT_TX_LF

Test by :Brook Cheng

o Level (dBuVim)
70.0)
60.0)
FCC_CLASS_B._
50.0)
00| —1
30.0 B 4
3 4
20.9) ! 2
10.0)
30 100. 200. 300 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 1el.047 20.58 43.5@ -22.92 23.26 -2.68 QP
2 235.931 20.48 46.00 -25.52 24.89 -4.41 QP
3 349.400 21.97 46.00 -24.03 22.98 -l.el QP
4 437.788 23.00 46.00 -23.00 21.19 1.81 QP
5 560.202 24.49 46.00 -21.51 20.45 4.04 QP
6 663.895 28.58 46.00 -17.42 22.12 6.46 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + (able Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since
the emission levels are very low against the limit
5. The other emission levels were very low against the limit
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Report No.: 2430723R > D E KRA

Above 1 GHz

Site :HC-CBez2

Site :HC-CBo2
Condition :3m  ,Horizontal Condition :3m  ,Vertical
RB/VB(kHz):1868 / 3600 RB/VB (kHz):1000 / 3000
Mode :BT_GFSK_2402MHz Mode T_GFSK_2402MHz
Test by  :Brook Cheng Test by  :Brook Cheng

gLevel (dBuvim)

pLevel (dBuvim)

138 138 ?
3
97.5| 97.5|
813 FCC_15.247_PK 813 FCG_15.247_PK.
65.0) 65.0
FCC_15.247_AV FCC_15.247 AV
488 488 " G L " . " A
325 325|
16.3] 163
2310 2340, 2360, 2380, 2400, 2420, 2440.  2460.  2480. 2510 2310 2340.  2360. 2380, 2400, 2420, 2440  2460. 2480, 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark Wo. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBuV/m d8 dBuV dB
1 2325.120 22.85  54.00 11.25 11.68  Average 1 2324.940 28.47  54.80  -25.53 16.87 11.60  Average
2 2325120 42.85  74.08 31.25 11.68  Peak 2 2324.940 48.47  74.00  -25.53 36.87 11.60  Peak
3 2401.920  101.85 ------ 89.06 11.99  Peak 3 2402.140  114.34 102.35 11.99  Peak
4 2484.550 22.34 5488 -31.66 9.94 12.48  Average 4 2497.258 24.19  54.80  -29.81 11.73 12.46  Average
5 2484.550 42,34 74.00  -31.66 29.94 12,40 Peak 5 2497.250 44,19 74.08  -29.81 31.73 12,46 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBO2 Site :HC-CB@2
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :BT_GFSK_2402MHz Mode T_GFSK_2402MHz
Test by :Brook Cheng Test by :Brook Cheng
Level (dBuVim) 420Level (dBuvim)
105.0) 105.0)
90.0) 90.0
750 FCC_15247_PK_HF 750 FCC_15.247_PK_HF
60.0) FCC_15.247_AV_HF 60.0
a AV} FCC_15.247_AV_HF
450 1 45.0) 1 2
300 300
15.0) 15.0
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MH2) Frequency (MHz)
No.  Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 Mz dBuV/m  dBuV/m d8 dBuV dB
1 4804.000 42,96 74.00 -31.04 57.71 -14.75  Peak 1 4804.000 42.97  74.00 -31.03 57.72 -14.75  Peak
2 7206.000 48.86  74.80  -25.94 56.85 -7.99  Peak 2 7206.000 47.30  74.00  -26.78 55.29 -7.99  Peak
3 9608.000 49.32 7.8 -24.68 53.88 -4.56  Peak 3 9608 . 000 48.63  74.00 -25.37 53.19 -4.56  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5

- The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No.: 2430723R > D E KRA

Site :HC-CBO2 Site :HC-CB@2
Condition :3m  ,Horizontal Condition :3m  ,Vertical
RB/VB(kHz):1000 / 3008 RB/VB(kHz):1@00 / 3800
Mode :BT_GFSK_2440MHz Mode :BT_GFSK_2440MHz
Test by  :Brook Cheng Test by  :Brook Cheng
43pLevel (dBuVim) 43gLevel (dBuVim)
3
138 138
3
97.5| 97.5|
813 FOC_15.247_PK o3 FCC_15.247_PK|
65.0] 65.0
L FCC_15.247_AV 12 FCC_15.247_AV
48.8 488
" A
325 325|
16.3] 163
2310 2340, 2360, 2380, 2400, 2420, 2440,  2460.  2480. 2510 2310 2340, 2360. 2380,  2400. 2420, 2440  2460. 2480 2510
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuv d8 MHz dBuv/m  dBuV/m d8 dBuv dB
1 2312.168 28.76 17.22 11.54  Average 1 2311.900 36.13  54.80  -17.87 24.59 11.54  Average
2 2312.160 48.76 37.22 11.54  Peak 2 2311.900 56.13  74.80  -17.87 44.59 11.54  Pesk
3 2440.220  103.32 91.14 12.18  Peak 3 2439.920 114.7@ 162.52 12,18  Peak
4 2494.980 22.62 10.17 12.45  Average 4 2492.480 23.49  54.80  -38.51 11.85 12.44  Average
5 2494980 42.62 30.17 12.45  Peak 5 2492.480 43.49  74.00  -30.51 31.e5 12,44  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBe2 Site :HC-CBO2
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :BT_GFSK_2440MHz Mode T GFSK_2440MHz
Test by  :Brook Cheng Test by  :Brook Cheng
120Level (dBuVim) 420Leve! (dBuVim)
105.0] 105.0)
90.0| 90.0
750 FCC_15/247_PK_HF 750 FCC_15.247_PK_HF
600 FCC_15.247_AV_HF 60.0)
_ AV} FCC_15.247_AV_HF
45.0| 1 45.0) 1
300 30,0
15.0] 150
1000 4000. 6000. 800D. 10000. 12000. 14000. 16000. 18000. 20000. 22000, 25000 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
No.  Frequency Level Limit Over Read Factor Remark No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV//m dBuV/m dB dBuV dB
1 4880.000 43.58  74.80  -30.42 58.84  -14.46  Peak 1 4880.000 43.55  74.80  -30.45 58.81  -14.46  Peak
2 7320.000 48.12  74.00  -25.38 55.98 -7.86  Peak 2 7320.000 48.75  74.88  -25.25 56.61 _7.86  Peak
3 9760.000 49.37  74.89  -24.83 53.62 -4.25  Peak 3 9760.000 58.38  74.80  -23.62 54.63 -4.25  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No.: 2430723R > D E KRA

Site OBz site ¢ cion
Condition :3m  ,Horizontal e tion rertical
RB/VB(kHz):1000 / 3660 RB/VB (kHz):1000 / 3000
Mode <BT_GFSK_240itz o T GFok 20501z
Test by  :Brook Cheng Tore by irook Chong
13gL8ve! (dBuVim) 430Level (dBuvim)
133 3
113.8]
3
75 97.5|
81.3|
Flic_15.247_PK 81.3 TR
65.0|
850
s _15.247 AV szl v
48.8|
A ™
i et ot Mo
32.5| 3251
16.3| 16.3
2310 2340 2360. 2380. 2400. 2420. 2440 2460. 2480. 2510
2310 2340. 2360. 2380, 2400, 2420, 2440, 2460, 2480, 2510
Frequency (MHz) Frequency (MHz)
No.  Frequency  Level  Limit Qver Read ~ Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit = level line  Limit  Level
Mz dBuv/m  dBUV/m d8 dBuv 8 i dBavm v/ . Y P
1 2351.880 26.16  54.00 14.43 11.73  Average 1 2351.91  34.67  54.80  -19.33  22.84  11.73  Average
2 2351880 J6.16  74.00 34.43 1173 Peak 2 2351910 54.67  74.00  -19.33  42.94 1173  Peak
3 2080.160  102.09  ------ 89.71  12.3%  Peak 3 2480.168  114.38  ------ 162.60  12.38  Peak
4 2483.500 26.63  54.00 14.23 1248 Average 4 2483.550  39.87 54.e0  14.13  27.47  12.40  Average
5 2483.500  46.63  74.08  -27.37  34.23  12.40  Peak s u33cee  s08r 7400 1213 a7 4y 1240 pesk
Note: Motes
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Qver Limit = Level - Linit Line ) 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
o comply with AVG limit. . . to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBe2 Site Cc-CBo2
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :BT_GFSK_2486MHz Mode :BT_GFSK_2480MHz
Test by  :Brook Cheng Test by  :Brook Cheng
Level (dBuV/m) 1 Level (dBuVim)
105.0| 105.0|
90.0| 90.0|
750| FCC_15247_PK_HF 750 FCC_15.247_PK_HF
600 FCC_15:247_AV_HF 600 FCC_15.247_AV_HF
45.0| 1 45.0) 1
30.0| 30.0}
150 150
1000 4000. 6000. 2000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
MHz dBuV/m  dBuV/m a8 dBuv a8 Mz dBuV/m  dBuV/m d8 dBuv 8
1 4960.600  43.55  74.68  -30.45  57.69  -14.14  Peak 1 4960600  43.68  74.00  -30.48  57.74  -14.14  Peak
2 7440.000  49.17 74.88  -24.33  56.99  -7.73  Peak 2 7440.000  48.93  74.00  -25.07  56.66  -7.73  Peak
3 9920.e00  S6.18  74.08  -23.82  54.18  -3.92  Peak 3 9968  58.71 74.00  -23.29  54.63  -3.92  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No.: 2430723R

D DEKRA

Site :HC-CBO2

Condition :3m  ,Horizontal
RB/VB(kHz):1000 / 3000

Mode :BT_8DPSK_2402MHz
Test by  :Brook Cheng

Level (dBuVim)

13
1134
3
o7.5|
813 FOC_15.247_PK
65.0|
FCC_15.247_AV
48.8|
325
163
2310 2340, 2360. 2080, 2400 2420, 2440. 2460,  2480. 2510
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m
1 2387.810 22.81 5480 -31.19  19.89 11.92  Average
2 2387.818  42.81 74.60  -31.19  30.89 11.92  Peak
3 2401.989  100.@7 ------  --—--—- 88.08 11.99  Peak
4 2495.280 22.62 3138 10.17 12.45  Average
5 2495.489  42.62 -31.38  30.17 12.45  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Site 1HC-CB@2
Condition :3m ,Vertical
RB/VB(kHz):1000 / 3000
Mode T_8DPSK_2482MHz

Test by  :Brook Cheng

Level (dBuVim)

13
138
o75
813 FCC_16.247_PK.
65.0}
488 - o N A
325
163
2310 2340, 2360. 2380, 2400, 2420, 2440. 2400, 2480, 2510
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV a8
1 2389.200  27.26  54.8  -26.74  15.33  11.93  Average
2 2389.200  47.26  74.08  -26.74  35.33  11.93  Peak
3 2402.810 112,40  ------ 106.41 1199  Peak
4 249.788  24.14  54.80  -20.86  11.68  12.46  Average
5 2496.780 44,14  74.08  -29.86  31.68  12.46  Peak
Note:

1. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

pwn

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
site 1HC-CBO2 Site {HC-CBA2
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode :BT_8DPSK_2402MHz Hode T_8DPSK_2402MHz
Test by  :Brook Cheng Test by :Brook Cheng
4zoLevel (4BuVim) 1aokevel @BuVim)
105.0| 105.0|
90.0| 90.0|
750 FCC_15.247_PK_HF 75.0) FCC_15.247_PK_HF
809 FOC_15:247_AV_HF 600 FCC_15.247_AV_HF
2
45.0) 1 45.0) 1
304 300
154 150
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuUV/m  dBuV/m a8 dBuv d8 Mz dBuv/m  dBuV/m d8 B &
1 4ses.eee  43.28  74.88  -30.72  58.83  -14.75  Peak 1 4804.000  43.01  74.00  -30.99  57.76  -14.75  Peak
2 7206.e00  48.06 74 25.94  56.85  -7.99  Peak 2 7206.800  47.72  74.80  -26.28  55.71  -7.99  Peak
3 968.008  49.12  74.88  -24.88  53.68  -4.56  Peak 3 9608.000  49.70  74.00  -24.3¢  54.26  -4.56  Peak
Note: Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

w

1. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

W
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Report No.: 2430723R > D E KRA

Site :HC-CBe2 Site 1HC-CB@2
Condition :3m  ,Horizontal Condition :3 ,Vertical
RB/VB(kHz):1800 / 3008 RB/VB (kHz / 3000
Mode :BT_8DPSK_2448MHz Mode :BT_8DPSK_2440MHz

Test by  :Brook Cheng Test by  :Brook Cheng

Level (dBuVim)

13 130Leve! [dBuVim)

138 138

3

97.5| 97.5|

81.3) FCC_15.247_PK 813 FCC_15.247_PK.

65.0) 65.0

. FCC_15.247_AV FCC_15.247 AV
48.8| 48.8|
" i ”
32.5| 32.5]
16.3] 16.3|
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510 2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
Frequency (MHz) Frequency (MHz)
No.  Frequency Level Limit Over Read Factor Remark No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 MHz dBuV/m  dBuV/m d8 dBuV dB

1 2311.948 28.61  54.00  -25.39 17.87 11.54  Average 1 2311.760 37.54  54.80  -16.46 26.00 11.54  Average

2 2311940 48.61  74.80  -25.39 37.87 11.54  Peak 2 2311.760 57.54 46.00 11.54  Peak

3 2440.120 102.34 90.16 12,18 Peak 3 2a4p.060  113.04 100.86 12.18  Peak

4 2499.680 22.57 -31.43 10.89 12.48  Average 4 2496.409 23.42  54.80  -38.58 10.96 12.46  Average

5 2499.680 42.57 -31.43 30.09 12.48  Peak 5 2496.480 43.42  74.00  -38.58 30.9 12,46 Pesk
Note:

Note:

1. Level = Read Level + Factor 1. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

2 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site C-CB02
Site HC-CBB2 Condition :3m  ,Vertical
Condition :3m  ,Horizontal Mode :BT_8DPSK_2448MHz
Hode :BT_8DPSK_244@MHz Test by  :Brook Cheng
Test by  :Brook Cheng
Level (dBuVim)
Level (dBuV/m)
105.0}
105.0|
90.0
90.0
75.0) FCC_15.247_PK_HF
75.0 FCC_15,247_PK_HF
60.0 FCC_15.247_AV_HF
60.0 FCC_15,247_AV_HF
45.0 1
45.0) 1
30.0)
30.0
15.0
15.0)
1000 4000, 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level
———————————————————————————————————————————————— MHz dBuv/m  dBuV/m d8 dBuV d8
MHz dBuV/m  dBuV/m B dBuv B8
1 4880.000 43.42  74.00  -30.58 57.88  -14.46  Peak
1 4380.000 43.34  74.00  -30.66 57.80  -14.46  Peak > 7320.000 48.01 74.0  -25.99 55.87 _7.86  Peak
2 7320.000 48.32  74.e8 -25.68 56.18 -7.86  Peak 3 9760. 068 50.03  74.00 -23.97 54.28 -4.25  Peak
3 9760.000 50.34  74.00  -23.66 54.59 -4.25  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit - Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG Limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5

. The other emission levels were very low against the limit.
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Site :HC-CB2 Site :HC-CBo2
Condition :3m  ,Horizontal Condition :3m  ,Vertical
RB/VB(kHz):1600 / 3600 RB/VB (kHz):1000 / 3000
Mode :BT_8DPSK_2486MHz Mode T_8DPSK_2480MHz
Test by  :Brook Cheng Test by  :Brook Cheng
13 Level (dBuV/m) 13 Level (dBuVim)
1134 138
3
97.5| o75
81.3| . 15.247_PK 813 _15.247_PK
65.0) 65.0
_15.247_AV Fi WV
48.8|
A . , . ™ 88 | \ .
[
325 325
163 163
2310 2340. 2360. 2380. 2400. 2420, 2440. 2460. 2480. 2510 2310 2340. 2360. 2380. 2400, 2420. 2440, 2460, 2480, 2510
Frequency (MHz) Frequency (MHz)
No.  Frequency  Level Limit Over Read Factor Remark No.  Frequency Level Limit Over Read Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 2351.799 26.01 5480 -27.99 14.28 11.73  Average 1 2351.899 36.25  54.00  -17.75 24.52 11.73  Average
2 2351.79@ 46.81 74 -27.99 34.28 11.73  Peak 2 2351.890 56.25  74.00 -17.75 44.52 11.73  Peak
3 2480.080  100.43  ------  ------ 88.65 12.38  Peak 3 2480 113,35 - 100.97 12.38  Peak
4 2483.680 30.43 5480  -23.57 18.93 12.40  Average 4 2483.508  43.43  54.00 31.03 12.48  Average
5 2483.680 50.43  74.88  -23.57 38.03 12.48  Peak 5 24835 63.43  74.00 51.03 12.40  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Linit = Level - Linit Line ) 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG Limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBB2 Site :HC-CBo2
Condition :3m  ,Horizental Condition :3m  ,Vertical
Mode :BT_8DPSK_2480MHz tode T_8DPSK_2488HHz
Test by  :Brook Cheng Test by  :Brook Cheng
Level (dBuVim) 1 Level (dBuVim)
105.0| 105.0}
90.0| 90.0
50 FCC_15.247_PK_HF 750 FCC_15.247_PK_HF
50,0 60.0 FCC_15.247_AV_HF
FCC_15/247_AV_HF _15.247_AV_|
450 1 45.0) 1
30.0 30.0
15.0 15.0
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000. 6000. 8000. 10000. 12000. 14000, 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz gBuv/m  dBuv/m a8 4BV 8 MHz dBuV/m  dBuV/m B dBuV a8
1 4960.000  43.35  74.00  -30.65 57.49  -14.14  Peak 1 49e 44.00  74.00  -30.00 58.14  -14.14  Peak
2 7440.000  48.38  74.88  -25.62  56.11  -7.73  Peak 2 7440.000  43.51  74.00  -25.49  56.24  -7.73  Peak
3 992.000 56.12  74.00  _23.88 4.4 302 Ppeak 3 9920.000 50.29  74.00  -23.71 54.21 -3.92 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level - Read Level + Factor
3. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3 Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Appendix I. Test Result of Radiated Emissions Co-location

30 MHz ~ 1 GHz

Test Mode: Mode1

Site
Condition
Mode

Test by

+HC-CBO2

:3m Horizontal
:LF_Wifi2.4G+BT
:Brook Cheng

ggLevel (dBuvim)

Site

Condition :3m

Mode
Test by

tHC-CBO2
Vertical
:LF_Wif12.4G+BT
:Brook Cheng

gpLeve! (dBuvim)

70 704
600 60
FCC_CLASS_B_QP FCC_CLASS_B_GP
500 504
wo T oo T
2 5 3 3
2 3 5 2 3
300 ; " 300 ) 3 .8
200 200
10, 104
30 100. 200,  300. 400 S00.  600.  700.  800.  900. 1000 30 100 200  300. 400, 500. 600,  700. 800,  900. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No Frequency Level Limit QOver Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m a8 MHz dBuV/m  dBuV/m a8 By 8
1 199.944 25.27 43.50 -18.23 31.28 -6.01 QP 1 244.37@ 22.32 46.00 -23.68 27.57 -5.25 QP
2 3e1.e018 29.66 46.00 -16.34 31.7e -2.04 QP 2 332.543 29.14 46.00 -16.86 31.88 -2.74 QP
3 399.958 29.81  46.08  -16.19 29.20 0.61 QP 3 399.958  28.34  46.80  -17.66 29.60 -1.26 Qp
4 544.488 26.08  46.08  -19.92 2.0 3.87 @ 4 534109 25.83  46.00  -20.97 23.64 139 QF
5 599.972 38.01 46.00 -15.99 24.66 5.35 QP 5 6008.069 27.44 46.00 -18.56 24.39 3.85 QP
6 699.979 32.19 45.00 -13.81 25.22 6.97 QP 6 717.439 31.52 46.00 -14.48 26.75 4.77 Ll
lote: Note:
1. Level = Read Level #+ Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since 4. The emission under 38MHz was not included since
the emission levels are very low against the limit. the emission levels are very low against the limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CB02 site :HC-CB62
Condition :3m  Horizontal Condition :3m  Vertical
Mode F_Wii56+BT Mode :LF_Wifi56+8T
Test by  :Brook Cheng Test by  :Brook Cheng
Level (dBuvim) Level (dBuVim)
700 700)
600 60.0)
FCC_CLASS_B_QP FCC_CLASS
500 500)
400 —1 g T
300 L 3 6 300 2 3 — 4
2
1 4 ,
200 200)
100 100)
30 100. 200 300 400 500 600.  700.  800.  900. 1000 30 100. 200  300. 400 500 600  700.  800.  800. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Linmit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Leve
Mz dBuV/m  dBuV/m Mz dBuV/m  dBuV/m a8 dBuv a8
1 234.088  22.63 46.00  -23.37  28.67  -6.84 QP 1 232.73%  20.16  46.00  -25.84  26.39  -6.23 QP
2 386.644  25.84  46.00  -20.95  28.54  -3.50 QP 2 333.319 28.42 46.60 -17.58  31.16  -2.74 QP
3 399958 28.45  46.00  -17.55  29.71  -1.26 QP 3 449.234 2736 46.00  -18.64  27.18 0.18 (P
4 535.643  23.31  46.80  -22.69  21.50 181 Q@ 4 600.069  26.71  46.00  -19.20  23.66 3.5 QP
5 650.315  24.67  46.00  -21.33  20.84 383 5 667484  29.39  46.08  -16.61  25.35 e
6 7495.934  28.58  46.00  -17.42  23.21 537 @ 6 749.934  28.87 46.00  -17.13  23.50 5.37 QP
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Limit Line
4. The emission under 3@MHz was not included since 4. The emission under 38MHz was not included since
the emission levels are very lou against the limit. the emission levels are very low against the limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Test Mode: Mode3

site :HC-CB02
Condition :3m  Horizontal
Mode F_WiFi6G+BT
Test by  :Brook Cheng

Level (dBuV/im)

FCC_CLASS_B_QP

30 100 200, 300. 400, 500. 600,
Frequency (MHz)

No. Frequency level  Limit Over Read
Line Linit Level

MHz dBuV/m  dBuV/m a8

1 215.949 20.67  43.50  -19.43 31.39
2 306.644  26.81  46.00  -19.19 30.31
3 399.958 27.74  46.80  -18.26 29.00
4 551.957 28.66 46.08  -17.34  26.91
5 624.028 28.85  46.08  -17.15 25.45
6 672.043 29.36  46.89  -16.64  25.35

Read Level + Factor
2 Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since
the emission levels are very low against the limit.

700.

800. 900. 1000

Factor  Remark

732 @
-3.50 QP
4126 QP
1.75 @
RTINS
201 @

5. The other emission levels were very low against the limit.

site :HC-CBO2
Condition :3m  Vertical
Mode :LF_Wifi6G+BT

Test by  :Brook Cheng

Level (dBuVim)

FCC_CLASS.|

30 100, 200. 300. 400, 700. 800, 00.

500, 600.
Frequency (MHz)

1000

No. Frequency  Level  Limit Qver Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB

1 279.484 29.15  46.00  -16.85 33.25 -4.10 QP
2 399.958 28.57  46.00  -17.43 29.83 -1.26 QP
3 499,965 24.19  46.00  -21.81 23.33 0.86 QP
4 545.070 31.67 46.00  -14.33 29.97 1.76 QP
H 599.972 26.38  46.00  -19.62 23.33 3.85 QP
6 749.934 28.48  46.00  -17.52 23.11 5.37 QP

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission under 3@MHz was not included since

the emission levels are very low against the limit.

. The other emission levels were very low against the limit.
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Above 1 GHz
Test Mode: Mode1

Site :HC-CBO2
Condition :3m ,Horizontal
Mode :WIFI2.46+BT

Test by  :Brook Cheng

120Leve! (dBuvim)

Site tHC-CBO2
Condition :3m ,Vertical
Mode (WIFI2.4G+BT
Test by  :Brook Cheng

Level (dBuvim)
105.0 105.0)
90.) 90,
150 FCC_15,247_PK_HF 154 FCC_15:247_PK_HE
60.0|
x FCC_15.247_AV_HF 60.0| FCC_15.247_AV_HF
o
45.0) 2 45.0) 2
30.0| 30.0)
15.0| 15.0)
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
Wo. Frequency  Level  Limit Over. Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m d8 @8 o SBavrm aBav/m
1 dememeo 4261 400 -31.39 57.09 1448 Peak 1 4374.080  42.29  74.80  -31.71 56.77  -14.08  Peak
2 4sse.eee  42.61 7460  -31.39  57.67  -14.46  Peak 3 sso.o00 4239 7400 3171 se75  A4.a6  Pea
3 7311.080  48.67 74.60  -25.93  55.95  -7.88  Peak S Tmilees 4743 7468 2555 s5.%0 785 Pea
4 7320.000  47.21 74.00 -26.79  55.07  -7.86  Peak 4 7320080  47.42  74.88  -26.58  55.28  -7.86  Pesk
; Z;‘;ggg ﬁ;i 5322 gigg ggg '3-5? E“t 5 9748.080  48.72  74.00  -25.28 53.00 428 Peak
-000 : : -25- : -4 ea 6 9760.000  48.72  74.00  -25.28  52.97  -4.25  Peak
Note: _ Note:
:2" t”ﬂ - R:“ LEVE-& + FEC“’E ole L . 5 1. Level - Read Level + Factor
- Factor = Antenna Factor + (able Loss - Preamp Factor 2. Factor = Amtenna Factor + Cable Loss - Preamp Factor
3. Over Limit = level - Limit Line — . 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
. ;: C”’"Ely with AVG }“’“;- . . re 1ind to comply with AVG limit.
- The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Sdee e Site :HC-CBO2
Condition :3m ,Horizontal o ;
" Condition :3n Vertical
Mode 1F15G+BT o
tode Jo Mode HIF156+BT
est by ook theng Test by  :Brook Cheng
12g+2vel (4BuVim) Level (dBuV/m)
1050 105.0|
200 90.0|
750| FCC_15.407_PK_HF 7540 FCC_15.407_PK_HF
60.0|
. . FCC_15.407_AV_HE 60.0 FCC_15.407 AV HF
7 -
45.0| 45.0| 1
30.0| 300)
15.0| 150
1000 4000 8000 12000 IEDDDHEQZI.UED'IDCDV(MSA;)UDD 28000 32000 36000. 40000 1000 4000 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Miiz)
Mo.  Frequency  level  Linit Over Read = Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line  Limit  Level : e
~ Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuv @
1 4s80.000  43.45  74.00  -30.55  57.91  -14.46  Peak 1 4880.000  42.09 7480  -31.91  56.55  -14.46  Peak
2 730.000  47.77  74.80  -26.23  55.63  -7.86  Peak
2 7320000  47.61 74.60  -26.33  55.47  -7.86  Peak
3 o76e.008  48.12  68.20  -20.8  52.37  -4.25  Peak
3 9760.000  48.39  68.20  -19.81  52.64  -4.25  Peak
4 11550.000  48.98  74.00  -25.02  50.69  -1.71  Pesk R0 S oS S O A S o0 S S )
5 17325000 5313 68.20 -15.07 5153 160 Peak s 17325080  53.17  68.20  -15.83  51.57 1.60  Peak
Note:
1. Level = Read Level + Factor Nlote:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
. At 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Ouer Linit = Level - Linit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG linit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to conply with AVG limit. : e
5. The othen smivsion level . tnst the Linit to comply with AVG limit.
+ The other emission levels were very low agalnst the Limit. S. The other emission levels were very low against the limit.
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Test Mode: Mode3

Site +HC-CB02
Condition :3m  ,Horizontal
Mode 1 F166+BT

Test by rook Cheng

Level (dBuV/m)

450| 1

2 3

75| C 15.407_6§_PK_HF
600 | u Jcc 154ﬂ7_51_AV_HF

1000 4000,

No.  Frequency

MHz
1 4330.000
2 7320.000
3 9760.000
4 13330.000
Note:
1. Level = Read

2. Factor
3. Over Limit =
4.

to comply wit

8000 12000. 16000, 20000

level  Limit Qver
Line Limit

dBuV/m  dBuV/m dB
43.20  74.00  -30.30

45.33  74.00  -28.67
48.14  88.22  -40.08
51.86  74.00  -22.14

Level + Factor

Level - Limit Line

h AVG limit.

Read
Leve.

Antenna Factor + Cable Loss - Preamp Factor

. The peak result complies with AVG limit, AVG result is

24000.  28000. 32000,
requency (MHz)

Factor

-14.46

9.93

deemed

5. The other emission levels were very low against the limit.

36000. 40000

Site :HC-CB02
Condition :3m  ,Vertical
Mode Wifi66+BT

Test by  :Brook Cheng

Level (dBuVim)

750 | J@c |54n7,sJ,DK,Hr
60 | Jcc 5. ADV_ELAV_HF

3

450 12
300)
150)

1000 4000 8000, 12000 16000 20000. 24000 28000. 32000. 36000. 40000

Frequency (MHz)
Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Leve
Mz dBuV/m  dBuV/m s dBuv a8

1 4880.080  43.41 74.0  -30.50  57.87  -14.46  DPeak
2 7320.080  44.20  74.0  -29.80 52,86  -7.86  Peak
3 9760.000  48.08  88.22  -40.14  52.33  -4.25  DPeak
4 13330.e00  51.21  74.80  -22.79  50.28 0.93  Peak

Note:

s

. Factor
. Over Limit =
. The peak result complies with AVG limit, AVG result is deemed

Level = Read

to comply wit

Level + Factor

Level - Limit Line

h AVG limit.

Antenna Factor + Cable Loss - Preamp Factor

. The other emission levels were very low against the limit.
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